ICP Test Report Certification Packet

Company name: Littelfuse, Inc.

Product Series: 342 Series - Military Spec Drip-Proof Fuseholder for 3AG, F02
and FO3 Fuses

Product #: 034200217 Series

Issue Date: August 5, 2010

It is hereby certified by Littelfuse, Inc. that there is neither RoHS (EU Directive
2002/95/EC)-restricted substance nor such use, for materials to be used for unit parts, for
packing/packaging materials, and for additives and the like in the manufacturing processes.

In addition, it is hereby reported to you that the parts and sub-materials, the materials to be used
for unit parts, the packing/packaging materials, and the additives and the like in the manufacturing
processes, are all composed of the following components.

Issued by:

<Global EHS Engineer>
(1) Parts, sub-materials and unit parts
This document covers the 03420021Z Series RoHS-Compliant series products
manufactured by Littelfuse, Inc.

< Raw Materials Used
Please see Table 1

(2) The ICP data on all measurable substances
Please see appropriate pages as identifed in Table 1

Remarks : under RoHS exemption 6¢: Lead as an alloying element in copper not exceeding
4% lead by weight.

Decemeber 01, 2005 Litt]elfuse, Inc. Page 1



Table 1: List of Raw Materials covered by this report

Total Parts Raw Material Part Number Raw Material Description Page(s)
1 889-118 Body Insert 3-6
2 875-5xx (875-546-001) Back Terminal 7-12
3 342021-1/ 057143 Body 13-19
4 342021-2/ 057143 Knob 13-19
5 886-140 Side Terminal 20-24
6 889-117 Knob Insert 25-28
7 882-xxx (882-119) Contact 29-33
8 912-xxx (912-312) Spring 34-39
9 692469 Solder 40-45
10 905-xxx (905-010) Lock washer 46-50
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Test Report No. : CE/2008/A5029 Date : 2008/10/27 Page : 1of 4

LITTELFUSE INC. T ER A R R
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : BODY INSERT

Style/ltem No. : 889-118

Sample Receiving Date : 2008/10/22

Testing Period : 2008/10/22 TO 2008/10/27

In accordance with the RoHS Directive 2002/95/EC, and its

Test Requested
amendment directives.

Test Method : With reference to IEC 62321/2nd CDV (111/95/CDV)
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.
(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for metallic samples
by Spot test / boiling water extraction Method.

Test Result(s) : Please refer to next page(s).

Miwle Ghoa-

Nicole Chien / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
BIERHRE > HHEEREMNARZRIAR - ZREKBELRBEIFT » FIRIEN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility Is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LRSS ER/AR | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /& L8 Tl T 318 Tufiliis 3358 « + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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Test Report  no.:cezo08/as029

LITTELFUSE INC.

800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

Test results by chemical method (Unit: mg/kg)

Date : 2008/10/27

Page :20f4

(I MR e

Test Item (s): (r;::-otg) R:::It MDL
Cadmium (Cd) 1) 28 2
Lead (Pb) (2) 26600 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by Spot test / (4) Negative See Note 4
boiling water extraction
TEST PART DESCRIPTION:
NO.1 : SILVER COLORED METAL INSERT

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Spot-test:

Negative = Absence of Cr(VI) coating / surface layer,
Positive = Presence of Cr(VI) coating / surface layer;

(The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.)

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer.
Positive = Presence of Cr(VI) coating / surface layer;

the detected concentration in boiling-water-extraction solution is equal or greater

than 0.02 mg/kg with 50 cm? sample surface area.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
BRIERERNA WP LS REMURNRKART - FHERBALRBEET » TARSEH -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at https//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

LR R ERAT ] Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /%1t 78t T 5615 T1f#E 335K t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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Test Report

LITTELFUSE INC.
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

No. : CE/2008/A5029 Date : 2008/10/27 Page : 3 0of 4

10 0T R

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr* test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

r Cutting / Preparation |

I Sample Measurement }
H cr®*
Pb-~ Cd g
\ 4 v v
Acid digestion by suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNO4/HCI/HF digestion reagent
A y A 4
Filtration Heat to appropriate
v temperature to extract
- Residue v
Solution
Cool, filter digestate
Yy through filter
1) Alkali Fusion ¥
2) HClto dissolve
y Add diphenyl-carbazide for
ICP-AES |
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Aqua regia, HNO;, HCI, HF, H,0, measure the absorbance
Glass HNOy/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic | Aqua regia
Silver HNO,
Plastic HzSO4, HzOz, HNO3, HCI
Others Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIEBHRE » HHESRENARZERAR - FREREELTBEFT - TUHIEN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

HIRREREHE IR (I H/A R | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /& 1URE TLi T 38 FifiRE 335 t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)



Test Report No. : CE/2008/A5029 Date : 2008/10/27  Page :4of 4

LITTELFUSE INC. G0 0 D E
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016
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** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIEBERY » HBEERENARZRRAR - THERBALRBEEF - TAHSHN -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the faw.

SGS Taiwan Ltd.
LRI ER/AE | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /& 3L T 1308 1 HB% 335 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

I
Member of the SGS Group (SGS SA)
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Test Report Nunmber : TWNC00108558
Page 1 O 6
Applicant: Littel fuse, Inc. Dat e . FEB 27, 2009

800 E. Northwest Hwy
Despl aines Il 60016

Sanpl e Description:
One (1) group of submitted sanples said to be :

Part Description . Back Term nal
Part Nunber . 875-524

Dat e Sanpl e Recei ved . FEB 24, 2009
Date Test Started . FEB 25, 2009

Test Conducted :
As requested by the applicant, for details please refer to attached pages.

Aut hori zed By:
On Behal f OF Intertek Testing Services
Taiwan Limted

This report shall not be reproduced
K. Y. Liang except in full, without the witten
Di rector approval of the | aboratory.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
R RBHRLPF AL
M4 543 MRk 4235 8 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401



Intertek

Nunmber: TWNC00108558

Page 2 O 6
Test Conduct ed
(I ) Test Result Summary :
_ Result (ppm
Testing Item Silvery Metal
Heavy Met al
Cadmi um (Cd) content ND
Lead (Pb) content 43
Mercury (Hg) content ND
Chromium VI (COr®) content ND

Parts per mllion based on weight of tested sanple = ng/kg
Not detected

Remar ks: ppm
ND

Responsibility OF Chemist :lrene Chiou / Kevin Liu

Date Sampl e Received : FEB 24, 2009
Testing Period . FEB 25, 2009 To FEB 26, 2009

(I ) RoHS Requi rement:

Restricted Substances Lints

Cadmi um (Cd) Content 0.01% (100ppm
Lead (Pb) Content 0. 1% (1000ppn)
Mercury (Hg) Content 0.1% (1000ppm
Chromium VI (Cr®) Content 0. 1% (1000ppm

The above |limts were quoted from 2002/ 95/ EC and anendment 2005/ 618/ EC for
honmbgeneous materi al .

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Conduct ed

(Im) Test Method:

Nunmber: TWNC00108558
Page 3 O 6

Testing Item

Testi ng Met hod

Reporting Limt

Cadmi um ( Cd)
cont ent

Wth reference to I EC 62321 edition
1.0: 2008 in clause 8/9/10, by

m crowave digestion until the tested
sanples are totally dissolved and
det ermi ned by | CP- CES.

2 ppm

Lead (Pb) content

Wth reference to | EC 62321 edition
1.0:2008 in clause 8/9/10, by

nm crowave digestion until the tested
sanples are totally dissolved and
det er mi ned by | CP- CES.

2 ppm

Mercury (Hg)
cont ent

Wth reference to | EC 62321 edition
1.0:2008 in clause 7, by nicrowave
digestion until the tested sanples are
totally dissolved and determ ned by

| CP- CES.

2 ppm

Chromium VI (Cr®)
Cont ent

Wth reference to USEPA 3060A & 7196A,
by al kal i ne di gestion and determ ned by
UV- Vi s Spectrophot onet er

1 ppm

Remark: Reporting limt

= Quantitation limt of analyte in sanple

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

FRARBE LT LLP
114 s34 3 P T kit 423508 1

Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401




Intertek

Nunmber: TWNC00108558

Page 4 O 6
Test Conduct ed
(IV) Measurement Flowchart:
Test For Heavy Metal (Cd/Pb/Hg) Contents
Ref erence Standard: | EC 62321 edition 1.0:2008
sanpl i ng/ gri ndi ng or
cutting
for different material,
digest the sanple with
appropriate acid 1
confirmthe tested
sanples are totally
di ssol ved
make up with deionized
wat er
<anal yzed by |CP- GES>
Renmar ks:
*1: List OF Appropriate Acid:
Mat eri al Aci d Added For Digestion
Pol yrrer s HNG; HC |, HF, H, O, HsBO;
Met al s HNG; HO |, HF
El ectronics HNG; HC |, H,O, HBF,

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401



Intertek

Test Conduct ed
(IV) Measurenent Flowchart:

Test For Chrom um (VI) Content

Ref erence Standard :

USEPA 3060A/ 7196A

Nunber :

sanpling/grinding or cutting

v

wei gh sanpl e and add
extraction reagent

v

extract at hot plate by
appropri ate tenp.

v

cool and filter the extract

v

make up with deioni zed water
and add di phenyl - car bazi de

sol ution

< anal yzed by W-VIS >

TWNC00108558
Page 5 O 6

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401

Intertek Testing Services Taiwan Ltd.

LA

P T
114 543 PP Rahkin 423 5.8 4

End O Report
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Nunmber: TWNC00108558
Page 6 O 6

Test Conduct ed

Phot o

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Report No. : CE/2008/A3464 Date : 2008/10/21 Page : 1 of 7

LITTELFUSE INC. 2 O R
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : BODY (057143)

Style/ltem No. : 340267-11

Sample Receiving Date : 2008/10/16

Testing Period : 2008/10/16 TO 2008/10/21
Test Result(s) : Please refer to next page(s).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in fuil, without prior written permission of the Company.
RIEAFRN » HESHEREMAURNZERAR - FRERBELRBEIF - TUHIHN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http-//www.sgs.com/terms_and_conditions.htm, Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LSRR ERAR i Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /4 JE#% Tt T3 (2 FHERE339E t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)



Test Report No. : CE/2008/A3464 Date : 2008/10/21 Page : 2 of 7

LITTELFUSE INC. A0 RN A AR TAB
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

Test Result(s)
PART NAME NO.1 : GRAY PLASTIC

Test Item (s): Unit Method MDL R::‘;"
Cadmium (Cd) mg/kg |With reference to IEC 62321/2nd 2 n.d.

CDV (111/95/CDV). Determination
of Cadmium by ICP-AES.

Lead (Pb) mg/kg |With reference to IEC 62321/2nd 2 11
CDV (111/95/CDV). Determination
of Lead by ICP-AES.

Mercury (Hg) mg/kg |With reference to IEC 62321/2nd 2 n.d.
CDV (111/95/CDV). Determination
of Mercury by ICP-AES.
Hexavalent Chromium Cr(VI) by mg/kg |With reference to IEC 62321/2nd 2 n.d.
alkaline extraction CDV (111/95/CDV). Determination

of Hexavalent Chromium for non-
metallic samples by UV/Vis
Spectrometry.

Halogen - With reference to BS EN -—- -
14582:2007. Analysis was
performed by IC method for F , ClI,
Br, | content.

Halogen-Fluorine (F) mg/kg |With reference to BS EN 50 n.d.
(CAS No.: 014762-94-8) 14582:2007. Analysis was
performed by IC method for
Fluorine content.

Halogen-Chlorine (Cl) mg/kg |With reference to BS EN 50 32400
(CAS No.: 022537-15-1) 14582:2007. Analysis was
performed by IC method for
Chlorine content.
Halogen-Bromine (Br) mg/kg |With reference to BS EN 50 n.d.
(CAS No.: 010097-32-2) 14582:2007. Analysis was
performed by IC method for
Bromine content.

Halogen-lodine (1) mg/kg |[With reference to BS EN 50 n.d.
(CAS No.: 014362-44-8) 14582:2007. Analysis was

performed by IC method for lodine

content.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIERERYE - HBEAREMHRSRBAR - THERBEI AT BESF » TN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LI REEHE I R/ A | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /&4 L#§ Tl T 3£ FuflRE 3398 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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Test Report No. : CE/2008/A3464 Date : 2008/10/21 Page : 3 of 7

LITTELFUSE INC. (0 DGR VD TR Y
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

Test Item (s): Unit Method MDL R::‘;'t
Sum of PBBs - n.d.
Monobromobiphenyi 5 n.d.
Dibromobiphenyl 5 n.d.
Tribromobiphenyl 5 n.d.
Tetrabromobiphenyl 5 n.d.
Pentabromobiphenyl 5 n.d.
Hexabromobiphenyl 5 n.d.
Heptabromobiphenyl 5 n.d.
Octabromobiphenyl 5 n.d.
Nonabromobiphenyl 5 n.d.
Decabromobipheny With reference to IEC 62321 /2n.d 5 nd.
Sum of PBDEs mg/kg |CDV (111/95/CDV). Determination - —
of PBB and PBDE by GC/MS.
Monobromodiphenyl ether 5 n.d.
Dibromodiphenyl ether 5 n.d.
Tribromodipheny! ether 5 n.d.
Tetrabromodiphenyl ether 5 n.d.
Pentabromodiphenyl ether 5 n.d.
Hexabromodiphenyl ether 5 n.d.
Heptabromodiphenyl ether 5 n.d.
Octabromodiphenyl ether 5 n.d.
Nonabromodiphenyl ether 5 n.d.
Decabromodiphenyl ether 5 n.d.

Note : mg/kg = ppm

1.
2. n.d. = Not Detected

3. MDL = Method Detection Limit
4. " -" = Not Regulated

5. "---" = Not Conducted

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIEAERY » HEEEREMARIRMAR - FREREXNRBEIFT - TRIHHEN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of iiability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery o falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LA EHERR 5 R/ | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /&1L TL T3 & FLHERE 335K t + 886 (02)2299 3279 f+886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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No. : CE/2008/A3464 Date : 2008/10/21

Test Report

LITTELFUSE INC.
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

Page:40of 7
L1 DL T

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr®* test method excluded)

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

[ Cutting / Preparation |
v
| Sample Measurement IF
H cr®
Pb- Cd g
Y Y Y
Acid digestion py suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNOs/HC/HF digestion reagent
v y y
Filtration Heat to appropriate
il temperature to extract
3 Residue i
Solution
Cooal, filter digestate
A through filter
1) Alkali Fusion ¥
2) HClto dissolve
A 4 Add diphenyl-carbazide for
ICP-AES |
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Aqua regia, HNO,, HCI, HF, H,0, measure the absorbance
Glass HNO3/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic | Aquaregia
Silver HNO3
Plastic HzSO4, HzOg, HNO3, HCI
Others Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
BRIESERE » HBEEREMAFIRDAR - REREELRBEEFA » TOUHSEH -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SERBEH R HERAT i Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /& {LR TLAR T 3418 71 #E#E 33%% t + 886 (02)2299 3279 f+886(02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)



Test Repor‘t No. : CE/2008/A3464 Date : 2008/10/21 Page : 5of 7

LITTELFUSE INC. 1R
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

PBB/PBDE analytical FLOW CHART

1) Name of the person who made measurement: Roman Wong
2) Name of the person in charge of measurement: Shinjyh Chen

First testing process —»p
Sample

Optional screen process «s-----

Confirmation process = -p l
Sample pretreatment

!

] | |
» a
[ . »
» Screen analysis u
| ]

.lllllllllllﬁlllllllllIl:

v
Sample extraction/
Soxhlet method
1
v

Concentrate/Dilute
Extracted solution

Analysis by GC/MS
]
v

Issue Report

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
BIESHRA » HEEHEREMURIRRAR - FHEXRBELRBEF » ToUMIEN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at https//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
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Test Report No. : CE/2008/A3464 Date : 2008/10/21 Page : 6 of 7

LITTELFUSE INC. B IR AR
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016-3096, USA

Analytical flow chart of halogen content

1) Name of the person who made measurement: Alan Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

A 4

Weighting and putting sample in cell

v

Oxygen Bomb Combustion / Absorption

v

Dilution to fixed volume

A 4

Analysis was performed by IC

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report  no.:ce2008/A5028  Date:2008/10/27  Page : 10f5

LITTELFUSE INC. V3 S R
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : SIDE TERMINAL

Style/ltem No. : 886-140

Sample Receiving Date : 2008/10/22

Testing Period : 2008/10/22 TO 2008/10/27

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : With reference to IEC 62321/2nd CDV (111/95/CDV)
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.
(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for metallic
samples by Spot test / boiling water extraction
Method.

Test Result(s) : Please refer to next page(s).

Niwle Ghea-

Nicole Chien / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Re port No. : CE/2008/A5028  Date : 2008/10/27

LITTELFUSE INC.

800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

Test results by chemical method (Unit: mg/kg)

Page :20of 5

| K2 E 2 M 0

Method Result

Test ltem (s): (Refer to) No.1 No.2 MbL
Cadmium (Cd) @))] n.d. n.d. 2
Lead (Pb) (2) 185 18 2
Mercury (Hg) (3) n.d. n.d. 2
Hexavalent Chromium Cr{VI) by Spot test / 4) Negative Negative | See Note 4
boiling water extraction
TEST PART DESCRIPTION:
NO.1 : PLATING LAYER OF SILVER COLORED METAL
NO.2 : BASE MATERIAL OF SILVER COLORED METAL

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Spot-test:

Negative = Absence of Cr(VI) coating / surface layer,
Positive = Presence of Cr{VI) coating / surface layer;

(The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.)

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer.
Positive = Presence of Cr(VI) coating / surface layer;

the detected concentration in boiling-water-extraction solution is equal or greater

than 0.02 mg/kg with 50 cm? sample surface area.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report No. : CE/2008/A5028 Date : 2008/10/27  Page :30f 5

LITTELFUSE INC. (0 0 G A
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

NO.1 1) These samples were dissolved totally by pre-conditioning method according
to below flow chart. ( Cr®* test method excluded )
2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

Flow Chart of Stripping method for metal analysis

Preparation

Sample measurement
l cr6+
4 Pb~Cd- Hg _
Add appropriate amount of
Prepare suitable acid solution digestion reagent

Heat to appropriate

Put sample into acid solution
temperature to extract

v

Dissolve plating layer Cool, filter digestate

through filter
y
Solution
JL Add diphenyl-carbazide for
color development
ICP-AES

measure the absorbance
at 540 nm by UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report

LITTELFUSE INC.
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

No. : CE/2008/A5028

Date : 2008/10/27

Page :40of 5
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NO.2 1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr®" test method excluded )
2) Name of the person who made measurement: Climbgreat Yang
3) Name of the person in charge of measurement: Troy Chang
| Cutting / Preparation |
y
L Sample Measurement }
H (of ol
Pb-Cd 9
y y A 4
Acid digestion by suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNOyHCI/HF digestion reagent
v y 4
Filtration Heat to appropriate
$ temperature to extract
Residue y
Solution
Coal, filter digestate
A through filter
1) Alkali Fusion e
2) HClto dissolve
v Add diphenyl-carbazide for
ICP-AES |

color development

Sample Material

Digestion Acid

v

Steel, copper, aluminum, solder

Aqua regia, HNO;3, HCI, HF, H,0,

measure the absorbance
at 540 nm by UV-VIS

Glass HNO3/HF

Gold, platinum, palladium, ceramic | Aqua regia

Silver HNO;

Plastic H2S0;, H,0,, HNO3, HCI
Others Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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LITTELFUSE INC. NG 0 G
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

A0

CE/2008/A5028

** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Re port No. : CE/2008/A5020 Date : 2008/10/27 Page : 10of 4

LITTELFUSE INC. LRI TTELT
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : KNOB INSERT

Style/ltem No. : 889-117

Sample Receiving Date : 2008/10/22

Testing Period : 2008/10/22 TO 2008/10/27

Test Requested " In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method ; With reference to IEC 62321/2nd CDV (111/95/CDV)
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.
(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for metallic samples
by Spot test / boiling water extraction Method.

Test Resuit(s) : Please refer to next page(s).

Niwle o

Nicole Chien / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company,
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Test Report  no.:cero0sias020

LITTELFUSE INC.

800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

Test results by chemical method (Unit: mg/kg)

Date : 2008/10/27

Page :20f 4

Test Item (s): (:;21:) R::?'It MDL
Cadmium (Cd) (1) 27 2
Lead (Pb) (2) 27400 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by Spot test / 4) Negative See Note 4
boiling water extraction
TEST PART DESCRIPTION:
NO.1 : SILVER COLORED METAL INSERT

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Spot-test:

Negative = Absence of Cr(VIl) coating / surface layer,
Positive = Presence of Cr(V]) coating / surface layer;

(The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.)

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer.
Positive = Presence of Cr(VI) coating / surface layer;

the detected concentration in boiling-water-extraction solution is equal or greater

than 0.02 mg/kg with 50 cm? sample surface area.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report  nNo.:ce2008/a5020 Date:2008/10/27  Page :30f4

LITTELFUSE INC. T N O
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr® test method excluded)

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

I Cutting / Preparation I
\ 4
| Sample Measurement IF
H crt
Pb- Cd 9
y A A 4
Acid digestion by suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNOg/HCI/HF digestion reagent
A y A 4
Filtration Heat to appropriate
il temperature to extract
- Residue v
Solution
Cool, filter digestate
4 through filter
1) Alkali Fusion ¥
2) HCl to dissolve
y Add diphenyl-carbazide for
ICP-AES |
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,O, measure the absorbance
Glass HNOy/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic | Aqua regia
Silver HNO;
Plastic H2804, H202, HNO3, HCI
Others Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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LITTELFUSE INC. U D EMENEE DD
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

CE/2008/A5020

0 ’nuivuhu: i) 2cm

** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report Number : TWNC00107643
Page 1 Of 6
Applicant: Littelfuse, Inc. Date : Feb 20, 2009

800 E. Northwest Hwy
Desplaines 11 60016

Sample Description:
One (1) group of submitted samples said to be :

Part Description > Spring
Part Number : 912-321
Date Sample Received : Feb 17, 2009
Date Test Started - Feb 18, 2009

Test Conducted :
As requested by the applicant, for details please refer to attached pages.

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited

This report shall not be reproduced
K. Y. Liang except in full, without the written
Director approval of the laboratory.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
R RBHRLPF AL
M4 543 MRk 4235 8 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Number: TWNC00107643
Page 2 OF 6

Test Conducted
(I) Test Result Summary :

Result (ppm)

Testing Item Silvery Metal

Heavy Metal

Cadmium (Cd) content ND
Lead (Pb) content ND
Mercury (Hg) content ND
Chromium VI (Cr®) content ND

Remarks: ppm = Parts per million based on weight of tested sample = mg/kg
ND = Not detected

Responsibility OFf Chemist : Irene Chiou / Kevin Liu

Date Sample Received : Feb 17, 2009
Testing Period : Feb 18, 2009 to Feb 20, 2009

(II) RoOHS Requirement:

Restricted Substances Limits

Cadmium (Cd) Content 0.01% (100ppm)
Lead (Pb) Content 0.1% (1000ppm)
Mercury (Hg) Content 0.1% (1000ppm)
Chromium VI (Cr®) Content 0.1% (1000ppm)

The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for
homogeneous material.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Conducted

(I1) Test Method:

Number: TWNC00107643
Page 3 OF 6

Testing ltem

Testing Method

Reporting Limit

Cadmium (Cd)
content

With reference to IEC 62321 edition
1.0:2008 in clause 8/9/10, by
microwave digestion until the tested
samples are totally dissolved and
determined by ICP-OES.

2 ppm

Lead (Pb) content

With reference to IEC 62321 edition
1.0:2008 in clause 8/9/10, by
microwave digestion until the tested
samples are totally dissolved and
determined by ICP-OES.

2 ppm

Mercury (Hg)
content

With reference to IEC 62321 edition
1.0:2008 in clause 7, by microwave
digestion until the tested samples are
totally dissolved and determined by
ICP-0ES.

2 ppm

Chromium VI (Cr®)
Content

With reference to USEPA 3060A & 7196A,
by alkaline digestion and determined by
UV-Vis Spectrophotometer

1 ppm

Remark: Reporting limit = Quantitation limit of analyte in sample

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

FRARBE LT LLP
114 s34 3 P T kit 423508 1

Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Number: TWNC00107643

Page 4 OF 6
Test Conducted
(IV) Measurement Flowchart:
Test For Heavy Metal (Cd/Pb/Hg) Contents
Reference Standard: IEC 62321 edition 1.0:2008
sampling/grinding or
cutting
for different material,
digest the samplg with
appropriate acid
confirm the tested
samples are totally
dissolved
make up with deionized
water
<:::analyzed by ICP—OESi::>
Remarks:
*1: List OF Appropriate Acid:
Material Acid Added For Digestion
Polymers HNO3 HCI ,HF ,H,0, H3BO3
Metals HNO3 HCI ,HF
Electronics HNOz HCI ,H,0, HBF,4

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Number: TWNC00107643
Page 5 OF 6

Test Conducted
(IV) Measurement Flowchart:

Test For Chromium (VI) Content
Reference Standard: USEPA 3060A/7196A

sampling/grinding or cutting

v

weigh sample and add
extraction reagent

v

extract at hot plate by
appropriate temp.

v

cool and filter the extract

y

make up with deionized water
and add diphenyl-carbazide
solution

<::: analyzed by UV-VIS :::)

End OFf Report

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Report Number : TWNC00107711
Page 1 Of 6
Applicant: Littelfuse, Inc. Date : FEB 20, 2009

800 E. Northwest Hwy
Desplaines 11 60016

Sample Description:
One (1) group of submitted samples said to be :

Part Description : BAR SOLDER 13.5 X .750
Part Number I 692469

Date Sample Received : FEB 18, 2009

Date Test Started : FEB 18, 2009

Test Conducted :
As requested by the applicant, for details please refer to attached pages.

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited

This report shall not be reproduced
K. Y. Liang except in full, without the written
Director approval of the laboratory.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
R RBHRLPF AL
M4 543 MRk 4235 8 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Conducted
(I) Test Result Summary :

Result (ppm)

Testing ltem

Silvery Metal

Heavy Metal

Cadmium (Cd) content ND
Lead (Pb) content 401
Mercury (Hg) content ND
Chromium VI (Cr®) content ND

Remarks: ppm = Parts per million based on weight of tested sample = mg/kg
ND = Not detected

Responsibility Of Chemist : Irene Chiou / Kevin Liu

Date Sample Received : FEB 18, 2009
Testing Period : FEB 18, 2009 TO FEB 20, 2009

(I ) RoHS Requirement:

Restricted Substances Limits

Cadmium (Cd) Content 0.01% (100ppm)
Lead (Pb) Content 0.1% (1000ppm)
Mercury (Hg) Content 0.1% (1000ppm)
Chromium VI (Cr®) Content 0.1% (1000ppm)

The above limits were quoted from 2002/95/EC and amendment 2005/618/EC for
homogeneous material.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Conducted
(II) Test Method:

Number: TWNC00107711
Page 3 OF 6

Testing ltem

Testing Method

Reporting Limit

Cadmium (Cd)
content

With reference to IEC 62321 edition
1.0:2008 in clause 8/9/10, by
microwave digestion until the tested
samples are totally dissolved and
determined by ICP-OES.

2 ppm

Lead (Pb) content

With reference to IEC 62321 edition
1.0:2008 in clause 8/9/10, by
microwave digestion until the tested
samples are totally dissolved and
determined by ICP-OES.

2 ppm

Mercury (Hg)
content

With reference to IEC 62321 edition
1.0:2008 in clause 7, by microwave
digestion until the tested samples are
totally dissolved and determined by
ICP-OES.

2 ppm

Chromium VI (Cr®)
Content

With reference to USEPA 3060A & 7196A,
by alkaline digestion and determined by
UV-Vis Spectrophotometer

1 ppm

Remark: Reporting limit = Quantitation limit of analyte in sample

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

FRARBE LT LLP
114 s34 3 P T kit 423508 1

Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Number: TWNC00107711

Page 4 OF 6
Test Conducted
(IV) Measurement Flowchart:
Test For Heavy Metal (Cd/Pb/Hg) Contents
Reference Standard: IEC 62321 edition 1.0:2008
sampling/grinding or
cutting
for different material,
digest the samplg with
appropriate acid
confirm the tested
samples are totally
dissolved
make up with deionized
water
<:::analyzed by ICP—OESi::>
Remarks:
*1: List OF Appropriate Acid:
Material Acid Added For Digestion
Polymers HNO3 HCI ,HF,H,0, H3BO3
Metals HNO3 HCI ,HF
Electronics HNOz HCI ,H,0, HBF,4

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
PROFEREN G LD
114 543 p @ Hoh ki 42358 1
Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401
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Test Conducted
(IV) Measurement Flowchart:

Test For Chromium (V1) Content
Reference Standard: USEPA 3060A/7196A

sampling/grinding or cutting

v

weigh sample and add
extraction reagent

v

extract at hot plate by
appropriate temp.

v

cool and filter the extract

y

make up with deionized water
and add diphenyl-carbazide
solution

<::: analyzed by UV-VIS :::)

End Of Report

Intertek Testing Services Taiwan Ltd.
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Test Report No. : CE/2008/A3638  Date : 2008/10/21 Page : 10f5

LITTELFUSE INC. TRV G B I e
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : LOCKWASHER

Style/ltem No. : 905-016

Sample Receiving Date : 2008/10/16

Testing Period : 2008/10/16 TO 2008/10/21

Test Requested 5 In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : With reference to IEC 62321/2nd CDV (111/95/CDV)
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.

(2) Determination of Lead by ICP-AES.

(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for metallic
samples by Spot test / boiling water extraction
Method.

Test Result(s) : Please refer to next page(s).

\hwle. Ghra-

Nicole Chien / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIESHRYN  HREARENNHIREAT - FHERBELRBHEET » TUHIEH -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LMRREERHERAR | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /&1t FLAR ‘T 318 FLHERE 339K t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com
I e "

Member of the SGS Group (SGS SA}



Jy!{ o

Test Report

LITTELFUSE INC.

No. : CE/2008/A3638

800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

Test results by chemical method (Unit: mg/kg)

Date : 2008/10/21

Page :20of 5

TR 011 R IERCEN D

Method Result

Test ltem (s): (Refer to) No.1 No.2 MbL
Cadmium (Cd) 1 19 n.d. 2
Lead (Pb) (2) 48 n.d. 2
Mercury (Hg) (3) n.d. n.d. 2
Hexavalent Chromium Cr(VI) by Spot test / 4) Negative Negative | See Note 4
boiling water extraction
TEST PART DESCRIPTION:
NO.1 : PLATING LAYER OF COPPER COLORED METAL
NO.2 : BASE MATERIAL OF COPPER COLORED METAL

Note : 1. mg/kg = ppm

2. n.d. = Not Detected

3. MDL = Method Detection Limit

4. Spot-test:

Negative = Absence of Cr(VI) coating / surface layer,
Positive = Presence of Cr(VI) coating / surface layer;

(The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.)

Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface layer.
Positive = Presence of Cr(VI) coating / surface layer;

the detected concentration in boiling-water-extraction solution is equal or greater

than 0.02 mg/kg with 50 cm? sample surface area.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.

BRIERERY - HHERREMUHEZIRRART - TRSKBELFJE@EFT » FAIHSM -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

HEBEEHIRMERAT iChemical-Taipei 33 WuChyuan Road, Wuku Indu:

strial Zone, Taipei County, Taiwan /£ :JL 8% Tk T 325 FIHEBE335% ¢ + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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Test Report  no.:ce2008/3638  Date: 20081021 Page :30f5

LITTELFUSE INC. (DN D B AR A
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

NO.1 1) These samples were dissolved totally by pre-conditioning method according
to below flow chart. ( Cr®" test method excluded )
2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

Flow Chart of Stripping method for metal analysis

Preparation

\

Sample measurement

l cr6+
+ Pb~Cd- Hg _
Add appropriate amount of
Prepare suitable acid solution digestion reagent
L A

Heat to appropriate
temperature to extract

'

Cool, filter digestate

Put sample into acid solution

Dissolve plating layer

through filter
y
Solution l
Add diphenyl-carbazide for
v color development
ICP-AES

A

measure the absorbance
at 540 nm by UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RIERHR - HBESRENUAZRBAR - FRERBENTBEEFT » TOUEHIEN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized aiteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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Test Report

LITTELFUSE INC.
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

No. : CE/2008/A3638 Date : 2008/10/21

Page :40of 5
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NO.2 1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr® test method excluded )
2) Name of the person who made measurement: Climbgreat Yang
3) Name of the person in charge of measurement: Troy Chang
I Cutting / Preparation
A
L Sample Measurement
H cr®t
Pb- Cd g
y y y
Acid digestion by suitable acid Microwave digestion with Add appropriate amount of
depended on different sampie
material (as below table) HNOy/HCI/HF digestion reagent
v y v
Filtration Heat to appropriate
! temperature to extract
Residue v
Solution
Cool, filter digestate
4 through filter
1) Alkali Fusion ¥
2) HCI to dissolve
A 4 Add diphenyl-carbazide for
ICP-AES |

color development

Sample Material

Digestion Acid

v

Steel, copper, aluminum, solder

Aqua regia, HNO3, HCI, HF, H;0,

measure the absorbance
at 540 nm by UV-VIS

Glass HNOJ/HF

Gold, platinum, palladium, ceramic | Aqua regia

Silver HNO;

Plastic H2SO4, H,02, HNO3, HCI
Others Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
EIER AR - HEESEREMNHCER AR - ZRERBENTBEFA] » TARF/EK -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LERMEHSE I R/AR | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /& JE§% T T 3 (5 FUHERE 339% t + 886 (02)2299 3279 f+ 886 (02)2259 3237 www.sgs.com
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Test Report No.: CE/2008/A3638 Date : 2008/10/21  Page :50f 5

LITTELFUSE INC. L LT L
800 E. NORTHWEST HIGHWAY, DES PLAINES, IL 60016

Allwi

08/A 36”38

L1

I
CE/2008/A3638

© ** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
IESHRE  HESHERENUHHRAT - FEERBELRBEHFT > TAHIEAY -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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